—

LOCK WASHER 5/16"

SOCKET BUTTON HEAD 5/16 x 1"

—— SOCKET BUTTON HEAD 5/16 x 1-1/2"

LOCK WASHER 5/16"

ASSEMBLING INSTRUCTIONS
4 INTERNATIONAL
UI-PLT-EOO1

2. -ONCE THE RAILS ARE ATTACHED TO THE
HEADBOARD AND PLATFORM, SECURE THEM BY
INSERTING THE SCREWS AS SHOWN IN FIG.B

1. -ALIGN THE RAILS TO THE PLATFORM FIRST
AND INSERT THE HARDWARE AS SHOWN IN

FIG.A, THEN CONTINUE TO DO THE SAME WITH
THE HEADBOARD,

3. -LASTLY, INSERT THE LEGS IN THE SLATS AS
SHOWN IN FIG.C AND PLACE THEM OVER THE
RAILS.

DESCRIPTION

PAN HEAD SCREW 8 x1

PLAIN WASHER 5/16

LOCK WASHER 5/16

SOCKET BUTTON HEAD 5/16 x 1"

SOCKET BUTTON HEAD 5/16 x 1-1/2"

P | D> | D> |00 |00 | 0 T

‘ KEY ALLEN 3/16




ITEM DESCRIPTION #
1P1JOO3 Pija Pavonada Cabeza Sarten 8 x 1 8
1RONO11 Rondana de Presion 5/16" 8
1TOR008 Tornillo Allen Cabeza Bola 5/16" x 1" NEGRO 4
1TOROO5 Tornillo Allen Cab. Bola 5/16" x 1-1/2" NEGRO 4
1HER251 Llave Allen 3/16 1
ASSEMBLING INSTRUCTIONS
INTERNATHONAL

UI-PLT-EOO1




	Hoja1
	Vista de dibujo1
	Vista de dibujo2
	Vista de dibujo3
	Vista de detalle A (1 : 15)
	Vista de detalle B (2 : 25)

	Hoja1(2)

